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Assembly Manual

FJ-S2 Vertical Tilting Bed
UN-1205 Hardware

NOTE:

A.CHILDREN (BELOW 18 YEARS OLD) ARE FORBIDDEN USING THIS FURNITURE.

B. WHEN FOLDING DOWN THE BED, STAY AWAY FROM THE BENEATH OF THE BED.
WHEN FOLDING UP THE BED, STAY AWAY FROM THE MATTRESS. MIND THE GAP AND
THE BOOK SHELF HOLDERS DURING THE MOTION OF THE BED.




Hardware List
Exterior Standing Frame Fitting
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(1PC) (24PCS) (16PCS) (16PCS)  (8PCS) (SP(S) (8PCS) (8PCS) (2PCS) (8PCS) (4[&5) (2PCS) (8PCS)
(78%20*15) (D15*13) (D7*32) (D6%30) (D15*22) (D8*47)  (D10*40) (D7*48) (60*30*30) (M6*15)  (M6*40)  (D3*16)
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(2PCS) (2PCS) (2PCS) (2?(%) (’P(_i) (2PCS) (ZPCS) (ZPCS) (2PCS) (2PCS) (2PCS)
(M8*70) (M8*1) (D8*1) (M8*8) (M6%80) (200%40%3) (M8*25) (M6*30) (50%0.6) (50%1.0)  (50*1.5)

Bedframe Fitting
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D3 C3 B3 F7 F13 Q5 J15 P15 V10 Al6 A7

(4PCS)  (6PCS) (24PCS)  (60PCS) (ZSP(,S) (2PCS) (2PCS) (2PCS) (2PCS) (2PCS) (20PCS)  (8PCS)

(M6%20)  (M6*15)  (M6*12) (M6) (M6¥30) (96%96+12) (D16*33) (50%25%3)  (70%29*3) (D20*D12)  (M4*10)  (M8*8)
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(4PCS) (20PCS)  (4pCS)  (2PCS) (4pCS) P13 Y6 G6 -

(42%21%3) (D4*14)  (51%26*5) (180%120+3) (M6730) (4PCS) (4pcs) (2pCs) (2PCS) (res) (1Pes)

(D21.8%91.§300N/300N D 22*620) (D20*3.5)  (87*53.7*58) (60*34*10)

Bookshelf Fitting
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(4PCS)
(D4*30)

Pre-assembled Fitting
There hardware have been assembled into the unit,so you don’t need to look for them into the bags
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AZ1 AZ2 AZ3 AZ4 AZS5 AZ6 AZT7T AZ8 AZ9 AZI10
(2PCS) (2PCS) (4PCS) (4PCS) (2PCS) (2PCS) (1PC) (1PC) (1PC) (1PC)
(D14.7%58)  (D19*48) (D33*10)  (D10*5) (D20*7)  (100%40*5)  (100*50*30)  (100*50*30) (115%100*38.5) (115*100*38.5)
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AZ12 AZ13 AZ14

(AP(S) (2PCS) (2PCS) (8PCS)
(M6*25) (M6*10) (M8*15) (M6*42)

Step 23
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(4PCS)
(M6*12)
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Panels and Bedframe:

Step 22
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Exterior Standing Frame Fitting Step 21
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Bl Gl D3 F7
(1PC) (24PCS) (16PCS) (16PCS) (8PCS) (8PCS) (8PCS) (4PCS) (8PCS) (4PCS) (6PCS) (6PSS)
(78*20*15) (D15*13) (D7+32) (D6*30) (D15%22) (D8*47) (D10*40) (D7*48) (M6*20) (Mo6) (M6*30)
Pre-assembled Fitting

AZ6 AZ7 AZ8 AZ9 AZI10
(2PCS) (1PC) (1PC) (1PC) (1PC)
(100%40%5)  (100*50¥30)  (100¥50%30) (115*100%38.5) (115%100%38.5)

S
WARNING:
WATCH YOUR HAND,
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Step 20
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Step 2

AN

Al0 Bl Gl I1
(1PC) (16PCS) (16PCS) (8PCS)
(78%20%15) (D7*32) (D6*30) (D10*40)
Gl

o
11
e

- Gl

Gl

Gl
L2
Gl
L
Gl

Gl

2

Gl

=Bl

Git
GIr
Gir
Gl

L — &

Step 19
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(4PCS) (4PCS)
(M6) (M6*15)
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Step 18
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Step 4

Step 17
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Rotate to tighten
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Step 16
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(28PCS) (28PCS)

(M6) (M6*30)
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Keep pressing the bed frame during this step.

Step 5
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Al3 B13
(2PCS) (2PCS)
(50*0.6) (50*1.0)
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(2PCS)
(50%1.5)




Step 6 Step 15
. Bedframe Fitting Pre-assembled Fitting
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H7 E7 07 J7 H2 F13 @
(2PCS) (zuS) (2PCS) (2PCS)  (2PCS) (2PCS) (21(5 (2p(5) (ZP(S) (2PCS) 14Pc<; (2PCS)

(60*30*30) (M8*70) (M8*1) (D8*1) (M8*8) (M6*80)  (200*40*3) (M8*25) (M6*30) (M6*40) (M6*15) (96%96*12)

Y6 AZ9 AZ10 P13

(8PCS) (4PCS) (1PC) (1PC) (4PCS
(M8*8) (800N/300N D 22%620) (115%100%38.5) (115¥100%38.5) (D21.8%91.5)
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Step 14
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(42%21*5)
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(87*53.7*58)
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(4PCS)
(60¥34%10)

(4PCS)
(M6*50)
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Step 8
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AZ6 AZT AZ8 E3 AZ12

(2PCS) (1PC) (1PC) (2PCS) (2PCS)
(2PCS) (4PCS) (100%40*5)  (100*50*30)  (100*50*30) (M6*25) (M6*10)
(180%120%3)  (M6¥12)
Az12 E3
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1. If shelf holders lean backward, loosen hex cap screw (AZ12) by using
Allen Key, then drive hex socket head cap screw (AZ11) with Allen Key to
press adjustment disc (AZEG) till holders become horizontal. Fasten (AZ12)
using Allen Key.

2. If shelf holders lean forward, loosen hex cap screw (AZ12) using Allen Key
then extract (AZ11) slightly. Adjust holder till they become horizontal,
Fasten (AZ12) then drive (AZ11).




Step 12
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C3 B3 J15 P15 P13 Alé6
(2PCS) (4PCS) (2PCS) (2PCS) (4PCS) (4PCS)
(M6*15) (M6%12)  (50%25*3)  (70%29%3)  (D21.8*91.5)  (M4*10)

Step 9
Bedframe Fitting
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(2PCS)
(M6*30)

White Line

Find out the white line marked on the gear
rack, and then put the gear right on the
white line, with the white line on gear AZ3 in
the same direction as the gear rack.

Pre-assembled Fitting
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AZ1 AZ2 AZ3 AZS5 Azl5

(2PCS) (2PCS) (4PCS) (2PCS) (2PCS)
(D14.7#58)  (D19*48) (D33*10) (D20*7) (M6)

Square Hole

Find out the white line marked on the gear rack, and then
put the gear right on the white line, with the square hole
of the gear AZ3 horizontal

Mark

0]




Step 10
Bedframe Fitting
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F3 T16

(2PCS) (2PCS)

(M6*30) (D20*3.5)
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Pre-assembled Fitting
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AZ1 AZ2 AZ3 AZ5
(2PCS) (2PCS) (2PCS) (2PCS)
(D14.7%58)  (D19*48) (D33*10) (D20*7)

Gear AZ3 and ring T16
are inside the bed
frame. Insert AZ1
through the hole in
the bed frame and
then into AZ3 and
T16, and then let
come out on the other

side.

Step 11
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AZ2  AZ3 AZ13 AZ5

(2PCS) (2PCS) (2PCS) (2PCS)
(D19*48) (D33*10) (MB8*15) (D20*7)

Gear AZ3 and ring AZ25 are inside the bed
frame. Insert AZ2 through the hole in the
bed frame and then into AZ3 and AZ5,
and then let come out on the other side.
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